

# TEST REPORT

NO: 20251225010

Description: Electro Galvanized & PVC Coated Wire Rope		Construction	7*19
Size	5.0-6.3 MM	Lay Type	Right
Length	100 M	Tensile Strength	1570N/MM2
Actual Measured Breaking Strength of Rope		1425 KG	
Working Load of Rope		285 KG	

NOTE: 1. Any quality problem, please indicate this Certificate No..

2. During the storage and transportation, please don't approach the acid, alkali and other harmful material.

3. In the process of using, the user should often inspect the rope whether there is the damage.

4. The rope inspection period should not exceed one year.

If the storage time has exceeded one year, the user must inspect the rope again before the using.

Inspector: MRS. HUANG

